
EXHIBIT NO. L 

Docket Item #12 

MASTER PLAN AMENDMENT #2007-0004 
SECTION 9.06 CASE # 2007-0004 

Planning Commission Meeting 
March 4,2007 

Alexandria Sanitation Authority 



Docket Item # 12 

ISSUE: 

APPLICANT: 

STAFF: 

LOCATION: 

ZONE: 

MASTER PLAN AMENDMENT #2007-0004 
SECTION 9.06 CASE #2007-0004 

Planning Commission Meeting 
March 4,2007 

Consideration of a request for 1) to amend the Eisenhower East Small 
Area Plan ("EESAP") Chapter of the Master Plan to include public utility 
as an allowable principle use for Blocks 29 and 30 of the EESAP, 
currently owned by Hooff-Fagelson Tract, LLC, and other amendments to 
allow the Alexandria Sanitation Authority to expand the wastewater 
[...]
Providing a wastewater treatment facility within close proximity of a metro station is not 
necessarily the highest and best use for the two blocks. However, as discussed, Blocks 29 and 30 
are the only viable sites for the proposed expansion. A unique element of Carlyle and 
Eisenhower East is that floor area can be "transferred" from one block to another with special 
use permit approval by the Planning Commission and City Council. Therefore, some or all of 
the floor area could potentially be "transferred" to some of the adjoining blocks. While the 
&andming & floor area would require 
several technical zoning approvals, the 
transfer would potentially enable the City 
to retain some of the floor area that 
would be displaced from Blocks 29 and 
30. 

There are several possible receiving sites 
in the area that the floor area from Blocks 
29 and 30 could be transferred to. For 
example, based on a conceptual analysis 
of Block P and Block 26B, staff believes 
that approximately 300,000 to 400,000 sf 

Figure 13: Possible Receiving Sites 



MPA #2007-0004 
City Charter Section 9.06 #2007-0004 

Alexandria Sanitation Authority 

could potentially be transferred to these blocks and still maintain acceptable heights. Several of 
the adjoining blocks in South Carlyle, such as Block 26B (the 2 acre ASA property), Block 28 
(Virginia Concrete), or Blocks 24 and 25A (Hoffman) could also potentially receive a portion of 
the allocated office and residential floor area for Blocks 29 and 30. However, a transfer of floor 
area to any of these blocks may require additional building height. Therefore any proposed 
transfer would need to be closely reviewed to ensure the overall design is not comprised by any 
additional height andlor floor area. 

While there is a potential for transferring the floor area to some of the adjoining blocks, there is 
also the potential that for market reasons, or other reasons, that none of the floor area would or 
could be transferred, thereby resulting in a loss of approximately 650,000 sf near the Eisenhower 
Metro station. While staff does not consider this a likely scenario, it is a possibility since the 
transfer of floor area is a negotiation between the owner of the block that would be transferring 
floor area (ASA) and the owner of the block receiving the floor area. 

Section 9.06 Approval 

Section 9.06 of the Alexandria City Charter states "no public utility, whether publicly or 
privately owned, shall be constructed or authorized in the city or in the planned section or 
division thereof until and unless its general location, but not its character and extent, has been 
submitted to and approved by the commission". As part of the request for the master plan 
amendment, the applicant has requested that the Commission review and approve the general 
location of the proposed expansion to the wastewater treatment facility. Upon approval of the 
master plan amendment, the location of the wastewater treatment facility on Blocks 29 and 30 
would be consistent with the City's Master Plan and it would be appropriate for the Commission 
to approve the location per Section 9.06 of the Charter. 

Community 

In September 2007, ASA and City Staff met with the Eisenhower Partnership to discuss the 
proposed master plan amendment and possible expansion. The existing ASA facility is located 
in an area of town with very few established community associations. Taking this into 
consideration, on November 17, 2007, ASA invited the Planning Commission, City staff, and 
other community members to tour the ASA facility. The tour took participants through the 
various areas of the plant and provided a sense of scale for the additional components that would 
be needed for the expansion. 



MPA #2007-0004 
City Charter Section 9.06 #2007-0004 

Alexandria Sanitation Authority 

V. CONCLUSION AND RECOMMENDATION 

Staff recommends approval of the master plan amendment, amendment to the Eisenhower East 
Design Guidelines, and a Section 9.06 case, as outlined in Attachment # 1 and Attachment # 2 
(Note: new text is indicated by underline). 

STAFF: Faroll Hamer, Director, Planning and Zoning; 
Rich Baier, Director, Transportation and Environmental Services; 
Jeffkey Farner, Chief, Development, P&Z; 
Emily Baker, City Engineer, T&ES; and 
Katye Parker, Urban Planner, P&Z. 



MPA #2007-0004 
City Charter Section 9.06 #2007-0004 

Alexandria Sanitation Authority 

CITY DEPARTMENT COMMENTS 

Legend: C - code requirement R - recommendation S - suggestion F - finding 

Archaeolow 

F-1 A preliminary assessment of this property indicates that during prehistoric times this 
property may have been in an environment that was conducive to occupation and use by 
Native Americans. However, the potentially significant soil layers are now covered with 
at least 10 to more than 20 feet of fill. 

C-1 Archaeological work shall be required on this project if the impacts will penetrate the fill 
that overlies the site. It is recommended that the applicant work with Alexandria 
Archaeology as early as possible so that the necessary conditions below can be satisfied 
and the required work can be completed in a timely fashion. 



RESOLUTION NO. MPA 2007-0004 

WHEREAS, under the Provisions of Section 9.05 of the City Charter, the Planning 
Commission may adopt amendments to the Master Plan of the City of Alexandria and submit to 
the City Council such revisions in said plans as changing conditions may make necessary; and 

WHEREAS, an application for amendment to the Eisenhower East Small Area Plan 
chapter of the 1992 Master Plan was filed with the Department of Planning and Zoning on 
August 8,2007 for changes in the land use designations to the parcels at 310,350,414,454, and 
514 Hooffs Run Drive; and 

WHEREAS, the Department of Planning and Zoning has analyzed the proposed revision and 
presented its recommendations to the Planning Commission; and 

WHEREAS, a duly advertised public hearing on the proposed amendment was held on 
March 4,2008 with all public testimony and written comment considered; and 

WHEREAS, the Planning Commission finds that: 

1. The proposed amendment is necessary and desirable to guide and accomplish the 
coordinated, adjusted and harmonious development of the Eisenhower East Small Area Plan 
section of the City; and 

2. The proposed amendment is generally consistent with the overall goals and objectives of the 
1992 Master Plan and with the specific goals and objectives set forth in the Eisenhower East 
Small Area Plan chapter of the 1992 Master Plan; and 

3. The proposed amendment shows the Planning Commission's long-range recommendations 
for the general development of the Eisenhower East Small Area Plan; and 

4. Based on the foregoing findings and all other facts and circumstances of which the Planning 
Commission may properly take notice in making and adopting a master plan for the City of 
Alexandria, adoption of the amendment to the Eisenhower East Small Area Plan chapter of the 
1992 Master Plan will, in accordance with present and probable future needs and resources, best 
promote the health, safety, morals, order, convenience,~prosperity and general welfare of the 
residents of the City; 



RESOLUTION NO. MPA 2007-0004 
Page 2 

NOW, THEREFORE, BE IT RESOLVED by the Planning Commission of the City of 
Alexandria that: 

1. The following amendment is hereby adopted in its entirety as an amendment to 
the Eisenhower East Small Area Plan chapter of the 1992 Master Plan of the 
City of Alexandria, Virginia in accordance with Section 9.05 of the Charter of the 
City of Alexandria, Virginia: 

Wastewater Treatment Facility/Public Utility is an allowable principal use 
for Blocks 29 and 30 of the EESAP. 

This resolution shall be signed by the Chainnan of the Planning Commission and 
attested by its secretary, and a true copy of this resolution forwarded and certified 
to the City Council. 

ADOPTED the 4'h day of March, 2008. 

~lexandria Planning Cornmi&ion 

1 
-I 

ATTEST: ,- 2 2 4 6  
Faroll Harner, Secretary 

4d 



MPA #2007-0004 
City Charter Section 9.06 #2007-0004 

Alexandria Sanitation Authority 

Attachment #l 

Overview of Liquid Treatment Processes 

Preliminarymrimary Treatment 

Coarse Screening 
The raw sewage entering the plant first goes through coarse screens to remove trash 3 inches in 
diameter and larger that may clog or damage downstream equipment. The trash is disposed in 
dumpsters and taken to a landfill. 

Raw Sewage Pumping 
The raw sewage pump station consists of six pumps with a total peak capacity of 130 MGD with 
all pumps in service. The pump station discharges through two 60-inch pressure headers to the 
influent channel in Preliminary Treatment Building K. 

Fine Screening 
The fine screening system consists of four belt-type rotating screens with ?4 inch openings, 
removing smaller solids. The screenings are washed with plant effluent water, compacted and 
moved by screw conveyors to a truck loading bay for landfill disposal. 

Grit Removal 
The grit removal system consists of four vortex chambers that settle the heavy inorganic solids, 
such as sand, gravel and other heavy materials, to the bottom of the inner chamber. The grit is 
washed and dewatered and then moved by screw conveyors to a truck loading bay for disposal. 

Primary Treatment 
The primary treatment system consists of eight primary settling tanks where the smaller solids 
settle to the bottom by gravity and are pumped out as sludge to the gravity thickeners. Grease, 
oils and other floating solids rise to the surface of the tanks and are removed by a skimming 
mechanism. The clear water goes over weirs at the end of the tanks and is pumped to the 
Biological Reactor Basins (BRBs). The suspended solids removed in the primary settling tanks 
contain particulate organic matter, phosphorus and organic nitrogen (TKN). 

Ferric chloride and polymer can be added to the primary influent. Adding ferric chloride 
improves phosphorus removal in the primary by precipitating soluble phosphorus as ferric 
phosphate which settles out into the sludge blanket. Ferric chloride and polymer are also used to 
aid settling and improve suspended solids removal by coagulating smaller solids into larger 
solids that settle faster. 

Primary scum contains grease, oil, food particles, paper particles and other small light organic 
materials that are not readily biodegradable and therefore will not be eliminated in the Biological 
Reactor Basins. This material tends to float so it cannot be removed with the settling solids as 
primary sludge. The scum accumulates at the surface of the tank and is collected with skimmers 



MPA #2007-0004 
City Charter Section 9.06 #2007-0004 

Alexandria Sanitation Authority 

and troughs in the Primary Settling Tanks and dewatered prior to disposal. Concentrated scum is 
sent to the truck bays for disposal to a landfill. 

Secondaly Treatment 

Primary Efluent Pumping 
The primary effluent pump station, located in the basement of Building L, consists of six pumps 
and discharges through two 48-inch pressure headers to the BRB operating gallery where the 
flow is split into each one of the reactor basins. 

Biological Nitrogen Removal (BAX) 
The BNR system consists of five biological reactor basins (BRBs) and six secondary settling 
tanks. Each BRB has a volume of 4 million gallons and is divided into anoxic and aerobic zones. 
The aerobic zones, which are aerated by fine bubble air diffusers, grow micro-organisms that 
transform ammonia nitrogen to nitrate. Because ASA has one of the most restrictive summer 
ammonia limits in the country, full nitrification is required to meet the limit, which increases the 
amount of aerobic zones needed to meet quality limits. The anoxic zones grow micro-organisms 
that transform the nitrate to nitrogen gas, which is released into the atmosphere. Methanol can 
also be added as a food source for the micro-organisms to aid them in converting the nitrogen 
compounds and increase the nitrogen removal. The current nitrogen removal goal for ASA 
requires us to denitrify, again requiring 50% more anoxic biological volume as well as chemical 
addition with methanol, to meet the quality limits consistently. The water and micro-organism 
mix is called mixed liquor. 

After the biological reactor basins, the ,mixed liquor flows into six secondary settling tanks. 
These tanks allow the micro-organisms to settle by gravity. The settling process is aided by 
adding ferric chloride and/or polymer, which also helps remove phosphorous from the water. 
The solids, which are rich in micro-organisms, are removed from the bottom of the settling tanks 
and returned to the biological reactor basins. A portion of the solids is diverted to the solids 
handling system as waste activated sludge (WAS). 

The Process Air Compressor System provides the Biological Reactor Basins (BRBs) with 
sufficient low-pressure air to oxygenate the mixed liquor and maintain the activated solids in 
suspension. The Process Air Compressor System also provides a small amount of air to the 
influent channel of the Secondary Settling Tanks to agitate the solids and prevent the solids from 
settling in the bottom of the channel. 

Tertiary Treatment 

The Primary, Secondary, Tertiary Settling Tanks, and the Rapid Mix/Flocculation Tanks are the 
key units of the chemical-flocculation treatment process. The treatment is known as a multi-point 
addition system because ferric chloride, alum, or polymer can be added at different points 
between the primary and the tertiary settling tanks. The multi-point system provides for 
flexibility and enhanced efficiency of the phosphorus removal process. 



MPA #2007-0004 
City Charter Section 9.06 #2007-0004 

Alexandria Sanitation Authority 

Intermediate Pumping 
The intermediate pump station consists of 6 pumps and lifts the water from the secondary tanks 
to the tertiary treatment processes. 

Tertiary Settling 
The tertiary settling process consists of eight tanks. Each tank is sub-divided into a rapid mix 
tank, a flocculation tank and plate settling tank. The flow first enters the rapid mix tank where a 
coagulant (normally alum or alternatively, ferric chloride) is added to the water and thoroughly 
mixed. The flow then passes through the flocculation tank where gentle mixing is provided to 
allow the suspended solids in the water to form a cluster or floc. In the final tank, the flow 
passes through inclined plate settlers, where the flocs settle by gravity thus removing suspended 
solids and phosphorous from the water. 

Filtration 
The filtration system consists of twenty two sand gravity filters to remove fine solids as it passes 
through the fine filter media. The flow through the filter is controlled by an effluent valve. The 
filters are equipped with a backwashing and air scouring system that periodically removes the 
particles accumulated in the filter media and recycles this flow to the intermediate pump station. 

Final Treatment 

UV Disinfection 
The W disinfection system consists of six parallel channels. The UV light inactivates the 
various pathogens found in the water as it passes through the lamp banks. 

Post-Aeration 
The post-aeration system consists of two long rectangular channels with fine bubble diffusers 
along the bottom. Air can be introduced through these diffusers to increase the dissolved oxygen 
concentration in the water prior to discharge to Hunting Creek. 

Overview of Solids Handling Processes 

Federal regulations (40 CFR Part 503) as well as the Virginia Department of Health biosolids 
regulations (12 VAC 5-585) require that biosolids are stabilized to a Class A or Class B level 
before being applied to land. The Alexandria WWTP is designed with the capability to pre- 
pasteurize and digest sludge to a Class A level and to lime stabilize sludge to a Class B level. 

Gravity Thickening 
The gravity thickening system consists of five circular tanks with sloped cone bottoms. Primary 
and tertiary sludge are pumped to these tanks and thickened by allowing the solids to settle by 
gravity to the bottom. The thickened sludge is then pumped out of the bottom of the cone to the 
thickened sludge equalization tanks. The clarified water at the surface of the tank overflows a 
weir and is drained by gravity to the primary effluent pump station. 



MPA #2007-0004 
City Charter Section 9.06 #2007-0004 

Alexandria Sanitation Authority 

Mechanical Thickening 
The mechanical thickening system consists of four thickening centrifuge trains. The centrifuges 
spin the sludge at high velocities, causing the heavier solids to travel to the outside of the bowl 
and the clarified water, or centrate, to remain in the center. Polymer is added to the sludge to aid 
thk liquidlsolid separation process. The solids are then discharged to the thickened sludge 
equalization tanks where they are blended with the gravity-thickened sludge and pumped to the 
pre-pasteurization facility. 

Pre-Pasteurization 
The sludge pre-pasteurization system reduces the pathogens in the sludge by heating it. The 
blended thickened sludge passes through two sludge screening presses to remove any fibrous 
materials that can damage other equipment. The sludge is then pumped through heat exchangers 
where it is heated to a temperature of 158 O F .  The hot sludge is held in a heated sludge holding 
tank at the target temperature for at least 30 minutes. The sludge is then cooled and sent to the 
digesters. 

Digestion 
The digestion system consists of four anaerobic digesters. The digesters reduce the pathogenic 
organisms, reduce the mass of solids for disposal and produce methane gas which can be utilized 
for mixing and for fuel. The sludge is pumped to the digesters and is continuously recirculated 
for heating and mixing. The sludge must be maintained at a temperature of 95°F. The digester 
gas is withdrawn fiom the top of the tanks and returned to the digesters for mixing. Excess gas is 
utilized for operation of the steam boilers or burned in the waste gas flares. 

Centrifuge Dewatering 
The centrifuge dewatering process consists of three dewatering centrifuge trains, similar in 
operation and nature to those in sludge thickening. The purpose of this process is to convert the 
digested sludge, which has a solids concentration of 3 to 10 percent (3 to 10% TS) into a 
dewatered sludge cake with a solids concentration of 30 percent (30% TS) and above. 

Biosolids Storage and Handling 
The biosolids storage and handling system consists of six biosolids storage silos. The biosolids 
are discharged from the centrifuge into the biosolids silos and from there, loaded into trucks for 
land application or other beneficial reuse. 

Odor Control and Process Chemicals 

Odor Control 
Odorous air is collected fiom various sources throughout the plant with one main goal: to 
provide centralized treatment of plant odors. Odorous air is conveyed using above ground and 
buried collection ductwork to the Solids Processing Building for treatment. Three odor control 
treatment systems in the building provide removal of particulates and odors: 



MPA #2007-0004 
City Charter Section 9.06 #2007-0004 

Alexandria Sanitation Authority 

Particulate scrubbers are used remove particulate matter in select odorous air-streams in the 
Solids Processing Building. Removal of the particulates helps to prevent fouling of downstream 
odor control ductwork and equipment. 

An acid scrubber is used to remove ammonia odors from the particulate scrubber exhausts, as 
well as other potentially ammonia-laden odorous air streams in the Solids Processing 
Building. 

Packed tower scrubber systems are used to remove hydrogen sulfide and ammonia from all 
odorous air streams, including the acid scrubber exhaust. 

Process Chemicals 
The ASA plant uses several chemicals in the liquids and solids treatment processes and for 
process support. The main chemical unloading and storage facility for all plant chemicals is 